
 Corresponding author: MM Jibril 
Department of Civil Engineering, Kano University of science and technology, KUST, Wudil. 

Copyright © 2022 Author(s) retain the copyright of this article. This article is published under the terms of the Creative Commons Attribution Liscense 4.0. 

Performance analysis and control of wastewater treatment plant using Adaptive 
Neuro-Fuzzy Inference System (ANFIS) and Multi-Linear Regression (MLR) 
techniques  

Obasi Peter Okeke 1, Ismail I Aminu 2, Abdulazeez Rotimi 3, Bara’u Gafai Najashi 4, M.M Jibril 5, * Awaisu Shafiu 
Ibrahim 6, Abba Bashir 6, Salim Idris Malami 5, 7, Habibu M.A 8 and Mohammed Mukhtar Magaji 7 

1 Department of Electrical and Electronic Engineering, University of Abuja, Nigeria. 
[...]
case in FCT, Nigeria. All communities, especially areas with water scarcity, need to ensure they have good water 
treatment processes in place so that treated water can either be reused or returned to the water cycle, but never wasted. 

Wastewater can include contaminants from both residential and commercial use. Untreated, the chemical compounds 
and pathogens in wastewater can harm the health of animals, plants and birds that live in or near the water. It can also 
contaminate crops and drinking water, affecting human health. Wastewater treatment is fundamental to protect the 
health of many different ecosystems Wastewater, properly treated, is a source of water for many purposes to Abuja 
residents. Good wastewater treatment allows the maximum amount of water to be reused instead of going to waste. 

 Problems of water scarcity from all sectors 

 Growing urban developments 

 Operation and control of WWTPs is difficult and time consuming 

 The general WWTP system is Complex 

 Traditional linear model is based on the rough estimation, linear approximation and assumption. 

 There is need for reliable and convenient modeling tool 

The aims of this work are as found below: 

 To perform the sensitivity analysis techniques to determine the most dominant parameters. 

 To develop an independent model for the sensitive parameter 

 To determine the performance of Abuja WTP using ANFIS 

 To determine the performance of Abuja WTP using MLR 

 To compare the performance accuracy between ANFIS and MLR 

1.2. Significance of the Study 

According to United Nations Educational, Scientific and Cultural Organization (UNESCO) 2015, WWTPs is paramount 
important for sustainable development and critical for human health ecosystems. This study will overcome the 
problems of water scarcity in the Nigeria particularly Northern Nigeria. This will serve as another important benchmark 
that will strengthen Water security. Another important significance of this study is the agricultural production, the 
treated effluents will substantially be used for irrigation, other farming activities and recharging the aquifers. Finally, 
the study may serve as the background for researchers carrying out further studies in Abuja WWTP. 

1.3. Definition  

Water treatment is any process that improves the quality of water to make it appropriate for a specific end-use. The end 
use may be drinking, industrial water supply, irrigation, river flow maintenance, water recreation or many other uses, 

https://en.wikipedia.org/wiki/Water_quality
https://en.wikipedia.org/wiki/Water
https://en.wikipedia.org/wiki/Drinking_water
https://en.wikipedia.org/wiki/Irrigation


GSC Advanced Engineering and Technology, 2022, 04(02), 001–016 

4 

including being safely returned to the environment. Water treatment removes contaminants and undesirable 
components, or reduces their concentration so that the water becomes fit for its desired end-use. This treatment is 
crucial to human health and allows humans to benefit from both drinking and irrigation use. 

Treatment for drinking water production involves the removal of contaminants and/or inactivation of any potentially 
harmful microbes from raw water to produce water that is pure enough for human consumption without any short term 
or long term risk of any adverse health effect. In general terms, the greatest microbial risks are associated with ingestion 
of water that is contaminated with human or animal (including bird) feces. Feces can be a source of pathogenic bacteria, 
viruses, protozoa and helminths. The removal or destruction of microbial pathogens is essential, and commonly involves 
the use of reactive chemical agents such as suspended solids to remove bacteria, algae, viruses, fungi, 
and minerals including iron and manganese. These substances continue to cause great harm to several lower developed 
countries who do not have access to water purification. 

Measures taken to ensure water quality not only relate to the treatment of the water, but to its conveyance and 
distribution after treatment. It is therefore common practice to keep residual disinfectants in the treated water to kill 
bacteriological contamination during distribution and to keep the pipes clean. 

Water supplied to domestic properties, for tap water or other uses, may be further treated before use, often using an in-
line treatment process. Such treatments can include water softening or ion exchange. Many proprietary systems also 
claim to remove residual disinfectants and heavy metal ions. 

1.4. Work Structure 

 

Figure 1 General proposed flowchart of the proposed methodology used in this study  

2. Material and methods 

2.1. Study area and location 

2.1.1. Study area 

Abuja, the Federal Capital Territory of Nigeria houses the Wupa Sewage Treatment Plant. The Territory is an 8000km2 
area of land which became the new Federal Capital Territory (FCT) of Nigeria in 1976. It was not an existing city, hence 
a Master plan for its development was prepared to define the general structure and required infrastructure which 
includes buildings, road networks, and water and sewage system amongst others. Abuja is centrally located in Nigeria, 
bounded to the North by Kaduna State, to the South by Kogi State, to the West by Niger State and to the East by Nasarawa 

https://en.wikipedia.org/wiki/Contaminant
https://en.wikipedia.org/wiki/Drinking_water
https://en.wiktionary.org/wiki/Purity
https://en.wikipedia.org/wiki/Bacteria
https://en.wikipedia.org/wiki/Algae
https://en.wikipedia.org/wiki/Virus
https://en.wikipedia.org/wiki/Fungi
https://en.wikipedia.org/wiki/Mineral
https://en.wikipedia.org/wiki/Iron
https://en.wikipedia.org/wiki/Manganese
https://en.wikipedia.org/wiki/Tap_water
https://en.wikipedia.org/wiki/Water_softening
https://en.wikipedia.org/wiki/Toxic_heavy_metal


GSC Advanced Engineering and Technology, 2022, 04(02), 001–016 

5 

State as shown in Figure 2 In line with the Master Plan, the Federal Capital City (FCC), is planned to be developed in 
Phases I, II, III, IV according to availability of resources or as requirements arise with centralized sewerage system made 
up sewage treatment plants connected with sewer lines (Oluwadamisi, 2013). Abuja is a tropical climatic area 
characterized by two annual weather conditions: the rainy season (April – October) and the dry season (November – 
March). The average temperature during rainy season ranges between 30.4 oC to 35.1 oC while during dry season, the 
range is between 34.5 oC – 39.2 oC. During the dry season, relative humidity falls in the afternoons, but the high altitudes 
and the undulating terrain of the FCT act as moderating influence on the weather of the Territory. The resultant effect 
is the frequent rainfall and a noticeable increase in the mean annual total rainfall from the South to the North within the 
range of 1100 mm to 1600 mm (Aondoakaa, 2012; Oluwadamisi, 2013). Also, the FCT is well drained by series of small 
and big rivers. Two main rivers flowing within the vicinity of Abuja: The Gurara River which flows in the northwest 
direction while the Usuma River flows in the northeast direction. There is also River Jere, Gerinya, Pegna, Izom, Wupa 
etc. 

 

Figure 2 Map of Federal Capital Territory showing Abuja 

2.1.2. Plant’s Description 

Wupa is a small community in Idu District of the FCC and an Industrial Zone. This is where the Wupa Sewage treatment 
plant is located and close to the Wupa River as showed in Figure 1a. The Wupa Sewage Treatment Plant (WSTP) covers 
an area of 297,900 square meters. The Plant has an average dry weather inflow of 131,250 cubic meters per day and 
designed to meet the requirement of 700,000 PE (Population Equivalence). There are five drainage basins in the FCC, 
one of which is the Wupa Basin with the WSTP. Light industries, institutions, commercial and public buildings located 
within Idu Industrial zone and Districts of the FCC have their wastewater channeled through network of sewer lines to 
the Wupa Basin Sewage Treatment Plant. The basic wastewater treatment process in Wupa Basin Sewage treatment 
plant is activated sludge processes with its flow diagram shown as Figure 1.2. WSTP was designed with a peak inflow 
of 9,000 m3/d, COD load of 84,000 kg/d, BOD and TSS load of 42,000 kg/d and the plant’s final effluent expected to fall 
within the nationally acceptable discharge limits into waterways. Sewage treatment by the WSTP is divided into 
mechanical and biological processes. From the sewer lines to the treatment plant’s inlet, sewage is received and passed 
through the coarse screen which removes debris and wastes larger than 5 cm. Three sets of alternating screw-pumps 
homogenize and lifts the sewage to about 8 m to the fine screen for removal and dewatering of debris and wastes larger 
than 4 mm. The grit chamber, made up of two compartments removes grease, grit, scum and colloidal particles while 
the sewage is passed into six distribution wells which channels sewage into each Bioreactors for the biological 
processes. The bioreactor is the heart of the aerobic treatment where biological processes take place with a volume of 
22,700 m3. It consists of twelve (12) mammoth rotors and eight (8) submersible mixers. Aeration occurs with the aid of 
the rotors introducing atmospheric oxygen into the sewage while the submersible mixers keep the biomass in 
suspension. In 30.4 hours, Hydraulic Retention Time (HRT), nitrification, denitrification and BOD removal takes place 
in the bioreactor. Sedimentation Tanks separates the clear water from sludge while the sludge is removed by the return 
sludge pump. The disinfection Tanks consist of three (3) channels of 144 UV lamps each where the treated wastewater 
passes through for disinfection before the effluent is discharged into Wupa River. The returned sludge is passed through 



GSC Advanced Engineering and Technology, 2022, 04(02), 001–016 

6 

the gravity thickener, dewatering system and the final thickened sludge is sent to the drying bed effluent before it gets 
discharge into the river (UNDP, 2014). 

 

Figure 3 Flow chart of Wua Sewage Treatment Plant, Abuja 

2.2. Plant and Operational line of Treatment 

In Wupa WWTP the line of treatment comprises of 11 stages from the raw to treated sewage effluents as shown in Fig. 
3 First of all, the sewage is separated into liquid and solid waste and goes through the first chamber called screening 
chamber (1) where the solids larger than 6 mm will be removed. The inflow then flows down slowly so that the heavy 
solids (grit, sand) can fall to the bottom and oil and grease float to the surface at grit and grease chamber (2). The pump 
station (3) was used to pump up the water to the next unit called fine sieve (4), this unit removes solids larger than 2mm. 
The next step is the biological treatment of waste which is the stage that creates the condition to encourage bacteria to 
consume the waste comprising of three units (5, 6 and 7). Stage (8) is where the separation and treatment of the by-
products of the hall process into clean water, fertilizer and biogas is taking place named membrane treatment. After 
that, the water is disinfected at chlorine contact tank (10). Tank (11) is the treated sewage Fig. 3 shows the schematic 
of the Wupa WWTP line of treatments. 

The summary of the line of treatment are as follows: 

 Screening Chamber 

 Grit and grease chamber 

 Pump Station 

 Fine Sieve 

 Biological treatment 

 Membrane treatment 

 Chlorine contact 

2.3. Data used and Pre-processing 

For this project, the available daily data were obtained from Abuja WWTPs. The measurement of the selected 
parameters covers all the seasonal variations and consists of various sets of inputs and outputs parameters. The daily 
measured data obtained from the WWTP which includes (pH, Conductivity, TDS, TSS, BOD, COD, Total Nitrogen, Total 
Phosphor, Oxygen etc.) as the corresponding output respectively. Table 1.0 show the input and output parameters used 
in this project. Table 1 shows the general parameters used for the study. Note the selection of the parameters are quite 



GSC Advanced Engineering and Technology, 2022, 04(02), 001–016 

7 

line with the previous research done in the field of WWTP performance analysis. However, other studied engaged some 
of these parameters in the control and management of the WWTP from the angle of AI- based models. 

Table 1 Parameter used (Influents and Effluents) 

Parameters Influents Parameter Effluents Parameters 

pH pHinf pHeff 

Conductivity Condinf Condeff 

Biological Oxygen Demand BODinf BODeff 

Chemical Oxygen Demand CODinf CODeff 

Total Nitrogen T-Ninf T-Neff 

Iron Iron (Inf) Iron (eff) 

Total Phosphorous T-Pinf T-P eff 

Suspended Solid TDSinf TDSeff 

Total Suspended Solid TSSinf TSSeff 

2.4. Data Processing and Statistical analysis 

Data processing is the process of turning the raw data into appropriate and meaningful information, prior to the model 
training, the data must be scale between the internal of 0 and 1 this process is called normalization as seen in equation 
(1) below. The process was applied in order to deduce the data redundancy and increased data integrity (Abba and 
Elkiran, 2017). The normalized data were divided in to 75 % and 25 % for both calibration and verification, respectively. 
The validation methods are implemented using different approach. Here, Normalization (Xi) approach was used to 
analyze the acquired data. 

𝑿𝒊 =
𝒙𝒖 −𝒙𝒎𝒊𝒏

𝒙𝒎𝒂𝒙−𝒙𝒎𝒊𝒏
… … … … … … … … … … … … … … . (1)  

 
Where "Xi" is the normalized quantity, "xu" is un- normalized quantity, "xmin" is the minimum and "xmax" is the maximum 
quantity of the data set (Nourani et al., 2012). 

Statistical analysis used to explain the data trend series are smoothing and normalization, the former was carried out 
by fitting the data in to regression function to eliminate the noise from the data and latter was to ensure the uniformity 
of the input-output value (scaling to fall within a small, specified range). The descriptive statistic of the selected 
parameter can be presented in Table 2 Every data analysis concerning AI base models relies normally on the historical 
data [10], [11], [12], [13], [14], [15], [16]. Therefore, the data and statistical analysis of the input-output is essentials 
because it identifies the type and strength of the relations between inputs and outputs. In order to efficiently train AI 
base model, these data need to be clean and filtered properly, because the raw data often comprised of missing records, 
outliers, noise, discrepancies of codes and names or was infected by all kind of error including human and instrumental. 
More information on normalization and statistical analysis can be found in [17], [18], [19], [16], [20]. 

2.5. Proposed Methodology 

In this project work, three different scenarios were proposed separately for modeling and prediction the performance 
of new Nicosia WWTP. The first scenario I, explored the application of data-driven algorithms (i) to develop and 
compare the potential of some AI based models ANFIS and conventional multi-linear model (MLR) for prediction of the 
Wupa WWTP performance considering four different combinations of input parameters. Other feasible alternatives 
models may also be used, but they were adopted here due to their outstanding performances in various literature in 
hydro-environmental studies. Some alternatives are Genetic programing, ARIMA models, machine learning models as 
presented in [21]–[28]. 

 

 



GSC Advanced Engineering and Technology, 2022, 04(02), 001–016 

8 

2.6. Reasons for combining linear and non-linear models 

It is difficult to determine in practice whether one model in particular is better than others. Thus, selecting the proper 
method for a particular case is a difficult task for the predictors. The complexity of selecting the appropriate models can 